
Sr. 
No.

Name & Address
Capital 

Investment
Applied For Section Page No. Remarks

Resubmission

1

Serene Developers, Sr. no. 12/6, 12/7, 47/2, 
47/3, 47/4,47/5/1, 47/18, 14/19, 50/1/1A/1, 
55/15, 82, A/p- Marunje, Tal - Mulshi, Dist - 
Pune

95 Crs. Establish RO(HQ) 1 to 13

2
Mphasis Ltd., 101, 201, Building No. 4, 
Infinity IT Park, Dindoshi, Malad (E) 39.22 Crs. Establish RO(HQ) 14 to 24

3
Peepul Tree Properties Pvt. Ltd., Infinity IT 
Park, Building No. 4, Dindoshi, Malad (W), 
Mumbai

250.89 Crs. Renewal RO(HQ) 25 - 38

4
SIM Reality, "Swaraj", Gat No. 212 New 1331 
old Gat No. 209 New (P) 1327 old Moshi, 
Haveli, Dist - Pune

54.72 Crs.
1st Operate

(Part)
RO(HQ) 39 - 55

5
Berger Paints Ltd., MIDC Jejuri, Tal - 
[...]
mentioned in consent) which is valid up to 31.01.2013 and having C.I. is Rs.1 Cr. 

Industry Type  O08 Building and construction projects more than 20,000 Sq mtr 

Industry Category  Orange 

Compliance Of Water 
Pollution Related 
Conditions 

YES (    )  NO (    ) 

Details : -  

PP has applied for effluent discharge of 300.00 CMD while STP provided of 200 CMD 
capacities. 

 

Water Cess  Assessment Done :  Paid Upto :  

BG Details  Amount :  Validity :  

 BG Obtained against :  

 Details of BG forfeite d/encashed  , if any :  

 

Submission of 
Environmental 
Statement 

 

Period 

 

 

Other Relevant 
Information 

Project proponent has applied for renewal of consent for STP having capacity 200 
CMD at infinity IT Park,239,Buiding No.4,Dindoshi,Maad(E),Mumbai. 

SRO reported that, 

1.From the documents submitted by PP vide letter dated 21/10/2013, 

  carpet area of building is 6,185 Sq. Mtrs 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  6 

 

  Total built up area is 80,464 Sq. Mtrs. 

2)However as per new categorization of CPCB’s June 2012 individual STP cat. is not 
included. 

Applicant has not submitted details of solid waste/ HW.  

PP has submitted, 

IOD is granted in name of M/s.Ferani hotels Ltd.,for Bldg. No.4 at CTS No. 
827A(pt),S.no.239(pt) of village, malad. 

Plinth level work completed before 28th Jan 2004. 

PP has paid fee of only Rs. 15,000/- along with applications against the total fees of 
Rs.5,01,740/-. 

SRO reported that, as the STP categorization is not define in the CPCB’s list of 
categorization of industries, this office has not instated for the fees at actual. 

The case was discussed in CC Meeting dated 10/6/2014 and It was decided to keep 
the case in abeyance and ask PP to apply fresh consent for entire project since the 
present application is only for STP. 

Accordingly letter issued to PP Dated 16/6/2014 and as per communicated by SRO –
IV vide mail dated 23/7/2014,PP has not applied for fresh consent for entire project till 
date. 

Recommendation o f 
SRO/RO 

RO Recommended, decision may be taken at higher level. 

 

 

 

 

 

 

 

 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  7 

 

Agenda no. 4 
Region :  Pune  Section :  RO(HQ) Date :SRO Date of receipt; - 26/12/2013 

Date RO(HQ):- 28/02/2014 

Name  &  Address  M/s. SIM Reality, “Swaraj” 

Gat No. 212 New 1331 old Gat No. 209 New (P)1327 old, Moshi, Haveli, Dist. Pune. 

Consent For  C to O (Part)  

Capital Investment  54.72 Crore 

Previous Consent 
Validity 

COU                                                                                                                                                                                                                                               

Industry Type O08 Building and construction projects more than 20,000 Sq mtr 

Industry Category  Orange 

Compliance Of 
Water Pollution 
Related Conditions 

YES (    )  NO (    ) 

Details : - Water Consumption :- 649.0 CMD , Effluent Generated :- 500.0 

Proposed STP Capacity :-500.0 CMD 

BG Details  Amount :  Validity :  

Other Relevant 
Information 

 

Applied for  C to O (Part)  Residential 16 buildings  

Plot Area  40, 400.0 m2  Total Built up area  66490.47m2 

C to E  Obtained (Valid)  Dated  24/08/2011 

Plot area as per CE  40,400.0 m2  BUA as per CE  66491.0 m2 

EC Status  Obtained (valid) Dated  21/10/2011 

Plot area as per EC  40,400.0 m2  BUA as per EC  66490.87 m2 

Water Consumption  649.0 CMD  Effluent Generated  500.0 CMD 

STP installed  500.0 CMD  Recycle water   298.25 CMD 

Bio -degradable  1270 Kg/D  Treatment  OWC provided 

Non-Boi degradable  850.0 Kg/D  Treatment  Local Body 

No of DG Sets  1  Capacity  400.0 KVA 

Construction status  16 bldg  Part operate BUA  51688.75 m2 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  8 

 

completed 

As per consent to establish condition STP location shall be beyond 100 mtr from HFL. 

• The application for consent to establish was discussed in CC meeting held on 
13/03/2014, during discussion it was decided to issue SCN for refusal of consent to 
operate as applicant has failed to comply with the consent to establish condition no 15 
i.e location of STP more than 100 mtrs from Indrayani River. 

 

• Resubmission 

Applicant has submitted distance certificate issued  by Executive Engineer, as per 

distance certificate STP located 180 mtrs from HFL of Indrayani River. 

In view of above we may consider consent to operate  part as applicant has 

installed STP more than 100mtrs from HFL of Indraya ni River with BG and part 

operate affidavit. 

Recommendation 
of SRO/RO 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  9 

 

Agenda no. 5 

Region :  Pune Section  : AST  Date :  July  2014  

Name  &  Address  M/s Berger paints Ltd., MIDC Jejuri,Tal-Purandar,Dist-Pune 

Consent For  Revalidation of C to E & 1st Operate (Phase-1)  

Capital Investment   
Applied with CI –Rs. 24.62 Cr (phase-I).As per C to E CI is Rs. 56 Cr. 
 

Previous Consent 
Validity 

C to E  granted on 16/09/2008 same was expired on 16/09/2013 

Industry Type  R45 Manufacturing of Paints, Varnishes, pigments and intermediate 

Industry Category  Red  

Compliance Of Water 
Pollution Related 
Conditions 

Yes   

Details :- IE- NIL ,DE-0.50 CMD. Industry has going for solid color 
mfg.(on dry basis by blending mixing activity ).No water required in the 
process. 
 

Water Cess  Assessment Done : NA  Paid Upto : NA  

Compliance Of Air 
Pollution Related 
Conditions 

Yes   

Industry has provided dust collector, cyclone separator at solid powder 
section  

BG Details  Amount : Nil  Validity : NIL 

 BG Obtained against : NA  

 Details of BG forfeited/encashed , if any :   NA 

Submission of 
Environmental 
Statement 

 

Period 

 

NA 

 

Other Relevant 
Information 

 
1. C to E was obtained for CI Rs356 Cr & now applied for 1st 

consent to Operate in phase-I for solid color mfg.(on dry basis by 

blending mixing activity ) with CI Rs.24.62 Cr. As C to E was 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  10 

 

granted by CC hence case is placed before CC for decision.  

2. Case was discussed in CC dtd.31/01/2014 SCN for refusal was 

issued on 11/02/2014 as validity of C to E & EC was expired.  

3. PP has submitted their reply ofr SCN on 08/04/2014 stating that 

they will submit application for revalidation of C to E & applied for  

revalidation of EC. 

4. RO   has submitted processed application for revalidation of C to 

E which is clubbed with C to O application . 

5. Vide letter dtd.10/07/2014 PP has submitted copy of extension of 

EC .Also vide email dtd.24/07/2014 SRO has reported that PP 

has installed machinery for solid color manufacturing.     

 

Recommendation of 
SRO/RO 

           

RO has recommended that C to E may be granted for one product by 

imposing condition of revalidation of EC. Also vide email dtd.24/07/2014 

SRO has reported that PP has installed machinery for solid color 

manufacturing.     

 

 

 

 

 

 

 

 

 

 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  11 

 

Agenda no. 6 

Region :  Aurangabad Section :  AST Date :   Aug 2014  

Name  &  Address M/s Smruthi Organics Ltd.,A-27 ,MIDC Chincholi,Tal-Mohol,Solapur 

Consent For  Renewal of Consent to Operate with increase in CI.   

Capital Investment Previous  CI- Rs. 51.97 Cr.  ,Current   CI- Rs. 59.57  Cr 

Previous Consent 
Validity 30/04/2014 

Industry Type R- 60    Pharmaceutical ( excluding formulation ) 

Industry Category Red 

Compliance Of Water 
Pollution Related 
Conditions 

No   

Details :-IE- 89.5 CMD, DE-19.5 CMD. 

 Industry has provided MEE & RO  for high COD stream & Full-fledged 
treatment system for treatment of weak stream. Disposal to CETP.JVS 
results  are within limit except one JVS. 

Water Cess Assessment Done : March-2014 Paid Upto : ….. 

Compliance Of Air 
Pollution Related 
Conditions 

Yes   

Adequate APCS provided to control air emissions. 

BG Details 
Amount :1) Rs. 10 Lakh 

    2) Rs. 5 Lakh  

Validity :   1) 10.01.2015 

2) 31/08/2014 

 

BG Obtained against : 1) Compliance of Conditional Direction dtd. 
04.01.2013, i.e. segregation of  strong COD stream & treatment  with 
the help of MEE and up gradation of existing ETP to achieve EPA 
standards.  

2) Compliance of consent condition.i.e. installation  of Reverse Osmosis 
up to 31/10/2013. 

 
Details of BG forfeited/encashed , if any :  Yes , BG of Rs. 5 lakh 
forfeited towards non compliance of conditional Directions.  



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  12 

 

Submission of 
Environmental 
Statement 

 

Period 

 

2012-13 

 

Other Relevant 
Information 

1. Applied for renewal of consent with increased in CI. 

2. Case was discussed in CC dtd 14/07/2014 & it was decided to to 
keep case in abeyance and put up in next CC along with the 
compliance of the conditional directions issued on 04.01.2013. 

3. Vide email dtd 18/07/2014 SRO Solapur has submitted point wise 
compliance report of conditional direction  dtd 04/01/2013 ,  

4. Also vide email dtd 24.07.2014 SRO has informed that in previous 
email both treated as well as untreated JVS reports was submitted 
in which location of JVS collected was wrongly mentioned.SRO 
has submitted JVS report of treated effluent for last 7 months.  

Recommendation of 
RO 

Recommended to take decision at HQ level & reported that as per 
previous consent condition BG of Rs. 5 lakh forfeited & BG of Rs.10 lakh 
is obtained which is valid up to 10.01.2015.Also reported that industry 
has complied with conditional direction (point a & c) issued on 
04.01.2013. one JVS report is  marginally exceeds. 

 

 

 

 

 

 

 

 

 

 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  13 

 

Agenda no. 7 

Region :  Raigad Section :AST  Date :  

Name  &  Address  Thermax Ltd, Chemical Division Vill- Paudh, Tq-Khalapur Dist-Raigad. 

Consent For  Renewal with increase in C.I. 

Capital Investment  Existing- 60.60 Cr Applied for 66.98 Cr 

Previous Consent 
Validity 

30/04/2014. 

Industry Type  R05 Basic Chemicals and electro chemicals and it derivatives. 

Industry Category  Red 

Compliance Of Water 
Pollution Related 
Conditions 

YES (    )  NO (    ) 

Details: -Equalization tank, Neutralization tank, Primary Clarifier, 1St stage 
Bioreactor, 2nd stage Bioreactor, secondary Clarifier, aeration tank, Centrifuge 
decanter, SDB, Reverse Osmosis System. 

Compliance Of Air 
Pollution Related 
Conditions 

Details: -2 Nos of HCL Scrubber, Sox Scrubber, Monitoring system with alarm 
adjusted to 0.5 ppm to the chlorination section. 

Water Cess  Assessment Done : returns 
submitted upto-March-14 

Paid Upto: April -2013. 

BG Details  Amount :   NA 

 

Validity :  NA 

 BG Obtained against :  

 

 Details of BG forfeited/encashed , if any :  

Submission of 
Environmental 
Statement 

 

Period 

 

2012-13 

Other Relevant 
Information 

Industry has applied for renewal of consent with increase in C.I from 60.60 Cr 
to 66.98 Cr. RO Raigad has reported following Non-Compliances during his 
visit to industry on 02/04/2014:- 

1) The disposal of ETP sludge was on open land for sun drying. 
2) There was no provision of flow meter at inlet and out let of ETP. 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  14 

 

3) The effluent was accumulated into storm water drain. 
4) Two 4 TPH capacity boilers and two thermo pack are connected to one 

common chimney whereas as per the consent industry would have to 
provide one 30.5 meter height common chimney for boiler and second 
30.5 meters height common chimney for thermo pack. 

5) Considering the fuel consumption a given by industry the chimney for 
boiler shall be 35.62 meters and for single thermo pack it shall be17.63 
meters. 

The case was placed before CC dtd-27/06/2014 and as per the CC decision 
SCN for refusal of consent was issued vide letter dtd-8/7/2014 to the industry 
based on the above non-compliances reported by RO Raigad. 

Industry vide letter dtd-15/7/2014 has submitted reply to our SCN [copy 
attached]. 

Recommendation of 
RO/SRO 

In view of the above non compliances the renewal of consent may be granted 
subject to amendment in consent in respect of boiler & thermo pack chimney 
height with suitable B.G. 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  15 

 

Agenda no. 8 

Region :  Aurangabad Section :  AST Date :   Aug  2014  

Name  &  Address M/s Amri India Pvt. Ltd , G-1/1, MIDC Waluj Aurangabad. 

Consent For 
 Renewal & amendment in consent (with change in product mix & 
operation of new boiler)   

Capital Investment 
Previous CI- Rs. 38.73 Cr ,Current CI- Rs. 39.02  Cr. Meager increase 
in CI i.e. Rs. 29 lakh. 

Previous Consent 
Validity 31/03/2014 

Industry Type R-60    Pharmaceuticals (Excluding formulation) 

Industry Category Red  

Compliance Of Water 
Pollution Related 
Conditions 

No   

 
Details :- IE- 15.93 CMD, DE- 3.00 CMD  

Full-fledged ETP of 25 CMD is provided .Disposal to CETP. Stripper & 
MEE installed for High COD stream. JVS report submitted are within 
limit except in one report sulphate & TDS limit exceeds. Industry has 
also started work of installation of RO of capacity 50 KLD. 

Water Cess Assessment Done : Feb-2014 Paid Upto : March 2013 

Compliance Of Air 
Pollution Related 
Conditions 

Yes   

Industry has provided Scrubber & mechanical type dust collector for new 
boiler.  

BG Details Amount : Rs. 5 Lakh Validity : 31/03/2015 

 BG Obtained against : O & M of pollution control system. 

 Details of BG forfeited/encashed , if any :  NA 

Submission of 
Environmental 
Statement 

 

Period 

 

2012-13 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  16 

 

 

Other Relevant 
Information 

1. Case was discussed in CC dtd.27.06.2014 & It was decided to 

keep case in abeyance and put up in next CC after obtaining 

details of products & certification of no increase in pollution load. 

2. As per decision of CC this office has call certification of no 

increase in pollution load from PP vide email dtd. 05/07/2014. 

3. Vide email dtd 14/07/2014 PP has PP has requested to allow 

them 8 to 10 days to submit certification of no increase in 

pollution load . 

4. Vide email dtd.25/07/2014 PP has submitted No increase in 

pollution load certified by institute of Chemical Technology, which 

is not seem to be in order as PP has fail to submit campaign 

basis proforma of pollution load assessment . 

5. This offices has called compliance report of consent conditions  

from SRO vide email dtd 07/05/2014 & 22/07/2014 . 

6. Vide email dtd 06/08/2014 SRO has reported that PP has already 

commissioned new briquette fired boiler , reported that spent 

solvent is sending to processor instead of CHWTSDF. Also 

reported that PP is one of the respondent in NGT matter 

regarding surface & ground water pollution.1st hearing of same is 

held on 1st August 2014, however no further communication 

received till date. JVS report submitted are within limit except in  

one report sulphate & TDS limit exceeds. 

Recommendation of 
SRO 

 
SRO has recommended for grant of consent to renewal with change in 
product mix.  

 

 

 

 



 

Web agenda of 11th CC meeting (Booklet No. 20) of 2014-15 dtd.  11.08.2014  17 

 

Agenda no. 9 

Region :  RO Pune  Section :  JD (WPC) Date :  07.08.2014 

Name  &  Address  M/s. Kumuda Sugar & Agro Product Ltd., (Formerly Known as: Rayat SSK 

Ltd., ) At. Shewalewadi (Mhasoli) Tq. Karad Dist. Satara. 

Consent For  Applied for renewal of consent. 